
Andrew Berens.  
Utility Commission Chair 

Cassie Lang 
Village Clerk / Deputy Treasurer 

 

311 Walnut Street | P.O. Box 487  
Marathon City, WI 54448 
Tel: 715-443-2221 
www.marathoncitywi.gov 
 

VILLAGE UTILITY COMMISSION 
OFFICIAL NOTICE & AGENDA 

Wednesday, January 28, 2026 
4:00 pm 

Marathon Municipal Center 

 
 

 
 

PUBLIC VIRTUAL ACCESS 
Join Teams Meeting:  https://www.microsoft.com/en-us/microsoft-teams/join-a-meeting 
Meeting ID: 261 174 214 35 
Passcode: cY2jA33d 

 
  
 
1. CALL TO ORDER 

UTILITY ROLL CALL: A. BERENS, B. BOHR, M. TELFORD, D. SEILER, K. HANDRICK 
JR. 
 

2. PLEDGE OF ALLEGIANCE 
 
3. RECOGNITION OF VISITORS 

a. Virtual Meeting Guidelines 
i. This meeting will be recorded and available upon request 
[...]
mobilization fees. Cherek has not yet received the signed contract back from 
Visu-Sewer with their anticipated timeline for the project. 

8. NEW BUSINESS 
 

9. SCHEDULED MEETINGS 
a. Regular Meeting: Wednesday, January, 28, 2026 – 4:00 pm 
b. Special Meetings as Needed 

10. ADJOURNMENT at 5:08 pm 
Motion to adjourn made by Telford second by Seiler. Motion passed by voice vote. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Cassie Lang 

Village Clerk / Deputy Treasurer 



 

 Marathon City Utility Operations & Facilities Report  

For January 2026 

 

Water Treatment Facility Report 

The water facility is operating well and meeting all the testing requirements. 

On November 9th, the fire hydrant on the south side of 4th Street, just west of Pheasant Lane, was 
hit by a vehicle, completely breaking off the hydrant and associated piping from the underground 
watermain.  PGA was hired to install a new fire hydrant and 2 new service valves.  This was 
completed by PGA on December 8th.  An insurance claim, on behalf of the Utility, will be submitted 
to cover the costs of the repair. 

UPDATE – The total cost of the repair was $16,990.00.  This is the amount that will be 
submitted to the insurance company for reimbursement. 

The potassium permanganate mixing/transfer pump has failed at the Water Treatment Plant.  The 
pump is the original pump that was installed at the time the Water Plant was built in 2000.  They 
no longer manufacture parts for this make and model of pump.  A new Grundfos transfer pump 
was ordered through Brabazon Pump & Compressor.  Village/Utility Staff will install the new pump 
at the Water Plant. 

UPDATE – The new Grundfos potassium permanganate mixing/transfer pump, at the water 
plant, has been installed and put in service. 

Aaron Martin, Water Operator, claims the water utility is losing approximately 60,000 gallons of 
water per day.  Wisconsin Rural Water Association has previously tried to locate any water leaks in 
the distribution system with no success.  WRWA plans to be onsite again in the next week or so to 
continue searching for any potential water loss.  (Listening on fire hydrants, water valves, etc., to 
pinpoint the location of any potential water leak) 

Residential water meter replacements have resumed for 2026.  Residential water meters are 
required to be calibrated or replaced once every 10 years.  Approximately 50-60 meters are 
replaced annually. 

A new 2” water meter will be installed in the new Menzner Hardwoods Building north of Highway 
29.   

A new 2” water meter replacement, will also be installed at the assisted living facility (The 
Meadows of Marathon) on Maratech Avenue. 

Wisconsin Rural Water Association (WRWA) has recommended that all water utilities join the 
National Rural Water Association Lawsuit, if PFAS was detected in your water supply, even if it is 
below the current hazard index.  Marathon City Waterworks has submitted our information to the 
Rural Water PFAS Settlement.  (See attached email from WRWA) 

 



Wastewater Treatment Facility Report 

The wastewater treatment plant met all WPDES permit limits for the month of December 2025. 

Wastewater Treatment Plant Laboratory Proficiency Testing, required annually by the WDNR, has 
been completed for BOD, cBOD, TSS, Ammonia, and Total Phosphorus.  A passing result for each 
parameter accredits the laboratory to perform these analysis for the next calendar year.  Results 
should be received in early February. 

The 2025 Total Phosphorus Credit Offset Report for Miltrim Farms has been completed.  The 
wastewater treatment facility discharged a total of 335.71 lbs. of phosphorus to the Big Rib River 
in 2025.  The target loading according to the Multi-Discharger Variance calculation, is 135.47 lbs. 
of phosphorus.  This leaves the Utility needing 200.24 lbs. of phosphorus credits from Miltrim 
Farms, to comply with our WPDES permit.  The total cost to the Utility to purchase these 
phosphorus credits for the year 2025 from Miltrim Farms, is $12,014.00.  (See attached report) 

I’ve begun in-house process control testing to address elevated suspended solids in our effluent in 
coordination with Troy Larsen, Strand Associates.  Although the suspended solids concentrations 
remain well below our effluent limit, reducing the concentration is beneficial overall.  We’re trying 
to determine why the concentration is elevated and what we can do to reduce those fine solids in 
our effluent. 

Wastewater Regulatory Requirements: 

1) I have requested a copy of the WPDES draft permit, prior to the 30-day public notice.  The 
DNR has agreed to send me a copy of the draft permit and fact sheet.  As of the meeting, I 
have not received a copy of the draft permit, which leads me to suspect they will not 
reissue our permit on time.  Our current permit is set to expire on September 30th, 2025.  If 
the new permit is not reissued on time, we continue operations under our current permit. 
 

UPDATE 12/25 – The 3 Zinc samples collected in October 2025, were higher than the 
effluent limit set by the DNR; therefore, the DNR has requested that I take additional 
samples, for a total of 11 samples, collected 3 days apart from one another.  From 
those 11 samples, the DNR will determine whether an effluent Zinc limit is appropriate, 
and whether a limit will be included in our next wastewater permit.  The DNR also 
contacted Marathon Industrial Finishing and Aluminum Fabricated Products to inquire 
about their operations, but was informed that neither of these facilities generate any 
wastewater from their production lines.  If effluent zinc concentrations remain an issue 
at the wastewater treatment plant, the DNR will then schedule a site visit with these 
industries, to verify their operations. 
 
UPDATE 1/26 – After submitting a total of 11 effluent zinc samples, the DNR has 
determined that the Village will NOT receive an effluent zinc limit in the next WPDES 
permit.  Although the zinc concentrations remained higher than normal, they were not 
at a concentration to trigger an effluent zinc limit in our permit. 
 

2) The 2025 Sludge Characteristics Report (Heavy Metals, Nutrients, Fecal Coliform results) 
and the Land Application Report (Quantity of Sludge and Land Application Locations) has 
been submitted to the WDNR. 

Submitted by:  Ken Bloom, Director of Public Works & Utilities 



 

Page 1 of 11 

Marathon Public Noticed Permit Fact Sheet 
 

General Information 
Permit Number  WI-0020273-10-0 

Permittee  Marathon Water & Sewer Dept, P O Box 487, Marathon City, WI 54448  

Permitted Facility  Marathon Water & Sewer Department Wastewater Treatment Plant, 104 Chestnut Street, 
Marathon City, WI 54448 

Permit Term April 01, 2026 to March 31, 2031 

Discharge Location Outfall Location: Stormwater swale on the south bank of the Rib River, northeast of the Village 
of Marathon garage/yard waste site 

NE14/ SE1/4, Section 6, T28N R06E, Village of Marathon City, Marathon County, WI 

Receiving Water Big Rib River in Lower Rib River Watershed of Central Wisconsin River Basin in Marathon 
County 

Stream Flow (Q7,10) 19 cfs 

Stream 
Classification 

Warmwater sport fisheries, non-public water supply 

Discharge Type Existing, Continuous 

Annual Average 
Design Flow  

0.360 MGD 

Industrial or 
Commercial 
Contributors 

Marathon Cheese Corporation, Custom Meats, Inc, Marathon Cheese Truck Garage. They are not 
categorical industrial contributors 

Plant Classification A1 - Suspended Growth Processes; B - Solids Separation; C - Biological Solids/Sludges; P - 
Total Phosphorus; D - Disinfection; L - Laboratory; SS - Sanitary Sewage Collection System 

Approved 
Pretreatment 
Program? 

N/A 

 
Facility Description 
The Marathon Water & Sewer Wastewater Treatment Facility treats domestic wastewater from the Village of Marathon 
City and various wastewaters from the following industries: Marathon Cheese Corporation (processes & packages cheese- 
discharges process wastewater), Custom Meats, Inc (a meat processing plant- discharges process wastewater), Marathon 
Cheese Transportation Equipment (discharges washwater), The design flow of the facility is 0.36 million gallons per day 
(MGD) and had an actual annual average effluent  flow of 0.223  MGD in 2025. The new Aero-Mod treatment plant was 
fully operational September 2023. treatment plant is an activated sludge, secondary wastewater treatment facility. The 
plant consists of a Huber step screen, Pista grit collector/removal system with a Wemco Hygrogritter-grit classifier, 
influent pumping station, Aero-Mod secondary treatment (consisting of a bio-p fermenter tank, a bio-p selector tank, and 
2 trains of each of the following; 1st, 2nd, and 3rd stage aeration, and final clarifiers), biological and chemical (alum) 
phosphorus removal, and UV disinfection prior to discharge to the Big Rib River. Biosolids are stabilized in two aerobic 
digesters. Solids are allowed to gravity settle and then are pumped to a digested sludge storage tank. The digested sludge 



 

Page 2 of 11 

is then mixed and aerated in the digested sludge storage tank for approximately one week, prior to thickening on an 
Ashbrook 0.8 M gravity belt thickener. Thickened digested sludge is then pumped to an above ground 280,000-gallon 
Biosolids Storage Tank, until land application each spring and fall. 
 

Substantial Compliance Determination 
Enforcement During Last Permit: A Notice of Noncompliance was issued on 5/26/2023 for a treatment facility overflow. 
The facility has completed all previously required actions as required in the Notice of Noncompliance.  

After a desk top review of all discharge monitoring reports, CMARs, land application reports, and all compliance 
schedule reports for a treatment plant upgrade/replacement, phosphorus watershed project requirements, and a phosphorus 
schedule for continued optimization, and a site visit on 05/02/2025, the Marathon Water & Sewer DPT WW Treatment 
Plant has been found to be in substantial compliance with their current permit. 

Compliance determination made by Nick Lindstrom on 07/11/2025. 

 

Sample Point Descriptions 
Sample Point Designation 

Sample 
Point 
Number 

Discharge Flow, Units, and 
Averaging Period 

Sample Point Location, Waste Type/Sample Contents and 
Treatment Description (as applicable) 

701 0.223 MGD Representative influent samples shall be taken after the pista grit 
chamber, prior to the influent pumping station. 

001 Flow monitoring not reported last 
permit term, but it is assumed it 
was equal to influent flow at 0.223 
MGD 

Representative effluent samples shall be taken within the concrete 
channel downstream of the secondary clarifiers and upstream of the 
effluent Parshall flume and UV disinfection modules. Bacteria 
samples shall be taken downstream of UV disinfection modules. 

002 244,000 gallons (2025) Representative sludge samples shall be collected and monitored 
annually for Lists 1, 2, 3, 4 and PFAS, and once in 2027 for PCBs. 

 

 



 

Page 3 of 11 

Permit Requirements 
1 Influent – Monitoring Requirements 

1.1 Sample Point Number: 701- AFTER PISTA GRIT CHAMBER 
Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Flow Rate   MGD Daily Continuous  

BOD5, Total   mg/L 3/Week 24-Hr Flow 
Prop Comp 

 

CBOD5   mg/L 3/Week 24-Hr Flow 
Prop Comp 

 

Suspended Solids, 
Total 

  mg/L 3/Week 24-Hr Flow 
Prop Comp 

 

Changes from Previous Permit: 
Influent limitations and monitoring requirements were evaluated for this permit term. The following changes were made 
this permit term” 1) An increase in the CBOD, BOD & TSS monitoring frequency from 2/week to 3/week to match the 
effluent monitoring frequency. 

Explanation of Limits and Monitoring Requirements 
Monitoring of influent flow, BOD5 and total suspended solids is required by s. NR 210.04(2), Wis. Adm. Code, to assess 
wastewater strengths and volumes and to demonstrate the percent removal requirements in s. NR 210.05, Wis. Adm. 
Code, and in the Standard Requirements section of the permit.  

 

2 Surface Water - Monitoring and Limitations 

2.1 Sample Point Number: 001- EFFLUENT to RIB RIVER 
Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Flow Rate   MGD Daily Continuous  

CBOD5 Monthly Avg 25 mg/L 3/Week 24-Hr Flow 
Prop Comp 

 

CBOD5 Weekly Avg 40 mg/L 3/Week 24-Hr Flow 
Prop Comp 

 

Suspended Solids, 
Total 

Monthly Avg 30 mg/L 3/Week 24-Hr Flow 
Prop Comp 

 

Suspended Solids, Weekly Avg 45 mg/L 3/Week 24-Hr Flow  



 

Page 4 of 11 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Total Prop Comp 

pH Field Daily Max 9.0 su Daily Grab  

pH Field Daily Min 6.0 su Daily Grab  

Nitrogen, Ammonia 
Variable Limit 

  mg/L 5/Week See Table Look up the variable 
ammonia limit from the 
‘Variable Daily Max 
Ammonia Limitation’ table 
below and report the 
variable limit in the 
Ammonia Variable Limit 
column on the eDMR. 

Nitrogen, Ammonia 
(NH3-N) Total 

Daily Max - 
Variable 

 mg/L 5/Week 24-Hr Flow 
Prop Comp 

Report the daily maximum 
Ammonia result in the 
Nitrogen, Ammonia (NH3-
N) Total column of the 
eDMR. See Ammonia 
Limitation Section below. 

Nitrogen, Ammonia 
(NH3-N) Total 

Monthly Avg 108 mg/L 5/Week 24-Hr Flow 
Prop Comp 

 

Nitrogen, Ammonia 
(NH3-N) Total 

Weekly Avg 108 mg/L 5/Week 24-Hr Flow 
Prop Comp 

 

E. coli Geometric 
Mean - 
Monthly 

126 #/100 ml Weekly Grab Limit effective May 
through September  

E. coli % Exceedance 10 Percent Monthly Calculated Limit effective May 
through September. See the 
E. coli Percent Limit 
section in the permit. Enter 
the result in the DMR on 
the last day of the month. 

Phosphorus, Total Monthly Avg 1.0 mg/L 3/Week 24-Hr Flow 
Prop Comp 

 

Phosphorus, Total Monthly Avg 1.73 lbs/day 3/Week Calculated See TMDL section below 
and in permit. 

Phosphorus, Total Monthly Avg lbs/month Monthly Calculated Calculate the Total 
Monthly Discharge of 
phosphorus and report on 
the last day of the month on 
the DMR. See TMDL 
section below and in 



 

Page 5 of 11 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

permit. 

Phosphorus, Total   lbs/yr Monthly Calculated Calculate the 12-month 
rolling sum of total monthly 
mass of phosphorus 
discharged and report on 
the last day of the month on 
the DMR. See TMDL 
section below and in 
permit.  

PFOS   ng/L 1/ 2 Months Grab Monitoring only. See 
PFOS/PFOA Minimization 
Plan Determination of Need 
schedule. 

PFOA   ng/L 1/ 2 Months Grab Monitoring only. See 
PFOS/PFOA Minimization 
Plan Determination of Need 
schedule. 

Nitrogen, Total 
Kjeldahl 

  mg/L See Listed 
Qtr(s) 

24-Hr Flow 
Prop Comp 

Monitoring required 
annually in specific 
quarters. See Nitrogen 
Series Monitoring section 
in permit. 

Nitrogen, Nitrite + 
Nitrate Total 

  mg/L See Listed 
Qtr(s) 

24-Hr Flow 
Prop Comp 

Monitoring required 
annually in specific 
quarters. See Nitrogen 
Series Monitoring section 
in permit. 

Nitrogen, Total   mg/L See Listed 
Qtr(s) 

Calculated Monitoring required 
annually in specific 
quarters. See Nitrogen 
Series Monitoring section 
below. Total Nitrogen shall 
be calculated as the sum of 
reported values for Total 
Kjeldahl Nitrogen and 
Total Nitrite + Nitrate 
Nitrogen. 

Acute WET   TUa See Listed 
Qtr(s) 

24-Hr Flow 
Prop Comp 

See WET testing section in 
permit 

Chronic WET   TUc See Listed 
Qtr(s) 

24-Hr Flow 
Prop Comp 

See WET testing section in 
permit 



 

Page 6 of 11 

Changes from Previous Permit 
Effluent limitations and monitoring requirements were evaluated for this permit term and the following changes were 
made from the previous permit: 1) Addition of flow monitoring. 2) PFOS/PFOA monitoring added once every two 